



LABORATORY TEST REPORT

PRODUCT NAME: EDGE CUT	DATE : 23/11/2024
BATCH NO. : SL/24-11/1412	LAB.SR.NO. – 944

SR. NO.	TEST	TEST METHOD	UNIT	SPECIFICATION	BATCH TEST REPORT
1	Appearance	Visual	Clear & Bright	Clear & Bright
2	Colour	ASTM D-1500	Dark Brown	Brown
3	Density @29.5°C	ASTM D-1298	Kg/ml	Report	0.8876
4	Kin. Visc.@40°C	ASTM D-445	cSt	Report	55.14
5	5% Emulsion In 500 ppm Hard Water	IS- 1115	Stable With Out Any Separation For 24 Hrs. Min.	Pass
6	5% Emulsion In Tap Water	IS- 1115	Stable With Out Any Separation For 24 Hrs. Min.	Pass
7	Thermal Stability (cold & hot)	IS- 1115	°C	Shall Pass The Test	Pass
8	TAN, mg of KOH/gm	ASTM D-2896	mg of KOH/gm	5 Max.	3.52
9	Cu Corrosion,@100°C	ASTM D-130	°C	1a Max.	1A Pass
10	PH@5% Distilled	ASTM D1287	---	9 PH Min.	9.36

REMARK: SAMPLE PASS

TESTED BY: ANIL JARHAD

APPROVED BY: SANDIP BHAYAJE

DISCLAIMER: THIS IS A COMPUTER-GENERATED REPORT AND DOES NOT REQUIRE A PHYSICAL SIGNATURE



GALAXY LUBE INDIA PRIVATE LIMITED

Manufacturer for Automotive & Industrial Lubricants

REGD. Office : Plot No 15, 16 & 21/15, Swastik Compound, MIDC, Ambarnath (West),
IndustrialArea, Ambarnath, District Thane, Maharashtra

9920450998, 7770012800 www.galaxylubeindia.com gaurav7806@yahoo.com/
info@galaxylubeindia.com UIN: U24233MH2012PTC233673